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ANTIASTHMA MEDICATIONS 
(return to index)                                                                                                                                          

ANTICHOLENERGICS

· Ipratropium bromide metered dose inhaler, 18mcg/dose (200 doses per canister), & 0.2% nebulizer solutionn (0.5mg/vial) 

box of 25x2.5ml (Atrovent)
BRONCHODILATORS

· Albuterol 4mg extended-release tablets, metered dose inhaler (90mcg/dose-200 doses/canister), nebulizer solution 0.5% (20ml vial), 

unit-dose nebulizer sol’n 0.83% (boxes of 25 x 2.5ml), syrup 2mg/5ml (compare to Proventil/Ventolin)
· Albuterol 0.042% (1.25mg/3ml) box of 25 x 3ml (Accuneb)
· Salmeterol Xinafoate inhalation powder, 50mcg/dose, 60 doses per disk  (Serevent Diskus)
· Terbutaline 2.5 and 5mg tablets (Brethine)
· Theophylline 100, 200, and 300mg sustained-release tablets (compare to Theo-Dur)
· Theophylline 400mg and 600mg sustained-release tablets (Uniphyll)

COMBINATION INHALERS/SOLUTIONS

· Albuterol/Ipratropium bromide nebulizer solution 2.5mg/0.5mg/3ml, box of 30 x 3ml (Duoneb)
· Albuterol/Ipratropuim bromide metered dose inhaler, 200 doses per canister (Combivent)
· Fluticasone propionate/Salmeterol xinafoate 100/50, 250/50 & 500/50, 60 doses per disk (Advair)

DEVICES

· Asthma Pack III – contains 1 optichamber, 1 peak flow meter and educational material/video

· Ellipse spacer

· Inspirease spacer w/3 bags

· Optichamber

· Optichamber with small mask

· Optichamber with medium mask

· Peak Flow meter (Asthma Mentor)
MISCELLANEOUS

· Cromolyn Sodium metered dose inhaler, 800mcg/dose, 200 doses/canister; nebulizer sol’n 20mg/2ml, 60/box (Intal)
· Montelukast sodium 4, 5mg chewable tablets and 10mg tablets (Singulair)
STEROIDS, INHALED

· Budesonide inhalation suspension, 0.25mg/ml, 0.5mg/ml, 30/bx, (Pulmicort Respules)
· Fluticasone propionate metered dose inhaler 44, 110, 220mcg, 120 doses/canister (Flovent)
· Triamcinolone acetonide metered dose inhaler, 100mcg/dose, 240 doses per canister (Azmacort)
ANTICOAGULANT / ANTIPLATELET MEDICATIONS (BLOOD THINNIERS)
(return to index)
· Aspirin 325mg tablets, plain or enteric coated (compare to Bayer /Ecotrin)
· Enoxaparin injection 30mg, 40mg, and 60mg (Lovenox)  (ordered on request-7 days max)
· Clopidrogel bisulfate 75mg tablet (Plavix)
· Warfarin sodium 1, 2, 2.5, 4, 5, 6, & 7.5 mg tablets (Coumadin)
ANTICONVULSANT MEDICATIONS (SEIZURE)
(return to index)
· Carbamazepine 100mg chewable tablets, 200mg tablets, 100mg/5ml suspension (compare to Tegretol) 
· Clonazepam 0.5 and 1mg tablets (compare to Klonopin) C-IV
· Diazepam 5mg tablets (compare to Valium) C-IV
· Divalproex sodium 125mg enteric-coated tablets and sprinkles, 250, 500mg enteric-coated tablets and 500mg ER tablets (Depakote)
· Gabapentin 100, 300, 400mg capsules and 600mg tablets (Neurontin)
· Phenobarbital 30mg tablets and 20 mg/5ml elixir  C-IV
· Phenytoin 50mg chewable tablets and 100mg capsules (Dilantin)
· Primidone 50 and 250mg tablets (compare to Mysoline)
· Valproic Acid syrup 250 mg/5mL (Depakene)
ANTIEMETIC MEDICATIONS (NAUSEA/VOMMITING)
(return to index)
· Meclizine 25mg tablets (compare to Antivert/Bonine)
· Prochlorperazine 5mg tablets, 2.5 and 25mg suppositories (compare to Compazine)
· Promethazine 25mg tablets, 12.5 and 25mg suppositories, 6.25mg/5ml syrup (compare to Phenergan)
· Trimethobenzamide 200mg suppositories (compare to Tigan)
ANTI-GOUT
(return to index)
· Colchicine 0.6 mg tablets

· Allopurinol 100 and 300 mg tablets (compare to Zyloprim)
· Probenecid 500mg tablets (compare to Benemid)
ANTIHISTAMINE / DECONGESTANT MEDICATIONS
(return to index)
· Carbinoxamine/Pseudoephedrine 2mg/ml pediatric drops 15ml bottle (compare to Rondec Drops)
· Brompheniramine 1mg/Pseudoephedrine 15mg – per 5ml elixir, 120ml bottle (compare to Dimetapp elixir)
· Cetirizine 10mg tablets (Zyrtec)

· Chlorpheniramine 4 mg tablets, 2mg/5ml syrup-4oz bottles (compare to Chlor-Trimeton)
· Chlorpheniramine/Pseudoephedrine 8mg/120mg sustained-release capsules (compare to Deconamine-SR)
· Cyproheptadine 4 mg tablets (compare to Periactin)
· Diphenhydramine HCl 25 and 50 mg capsules, 12.5mg/5ml syrup-4oz bottle (compare to Benadryl)
· Fexofenadine 30, 60 and 180mg tablets (Allegra) (30mg tablets are for pediatric patients only)
· Hydroxyzine HCL 10 and 25mg, 10mg/5ml syrup (compare to Atarax)
· Loratadine 10mg tablets, 5mg/5ml syrup – 2oz bottle (compare to Claritin)
· Pseudoephedrine 60mg tablets, 30 mg/5mL syrup-4oz bottles (compare to Sudafed)
· Pseudoephedrine/Guiafenesin 120mg/600mg sustained-release tablet (compare to Entex PSE)
· Triprolidine/Pseudoephedrine 2.5mg/60mg tablets (compare to Actifed)
ANTIHYPERLIPIDEMIC MEDICATIONS (COLESTEROL)
(return to index)
· Colestipol Granules 7.5g/scoop (60 scoops/box) and 1gram tablets (Colestid)
· Gemfibrozil 600mg tablets (compare to Lopid)
· Niacin 100 and 500mg tablets and 250mg and 500mg sustained release capsules (*NOT* equivalent to Niaspan)
· Niacin 500 and 1000mg sustained release tablets (Niaspan)
· Simvastatin 5, 10, 20, 40, and 80mg tablets (Zocor)
ANTI-INFECTIVE MEDICATIONS (ANTIBIOTICS)

(return to index)
ANTI-FUNGAL

· Fluconazole 150mg tablet (Diflucan/2 tab limit) *dispensed for vaginal yeast infections only*

· Griseofulvin 125mg ultra-microsized tablet, 125mg/5ml suspension-4oz bottle (compare to Gris-Peg)
· Nystatin 500,000 unit tablets and  100,000 units/ml suspension (compare to Nilstat or Mycostatin)
ANTI-HELMENTIC

· Mebendazole 100mg chewable tablets (Vermox)
ANTI-TUBERCULIN

· Isoniazid 300 mg tablets (INH) (dispensed as 30 day supply with no refills)
· Rifampin 300mg capsules (compare to Rifadin)

ANTI-VIRAL

· Acyclovir 200mg capsules, 400 and 800mg tablets, 200mg/5ml suspension (compare to Zovirax)
· Amantadine 100mg capsule (compare to Symmetrel)

CEPHALASPORINS

· Cefixime pediatric suspension 100mg/5mL (Suprax)
· Cefprozil 125mg/5ml & 125mg/5ml suspension (Cefzil)
· Cefuroxime Axetil 250mg tablet (Ceftin)
· Cephalexin 250 and 500mg capsules, 250mg/5ml suspension (compare to Keflex)
· Loracarbef pediatric suspension 100mg/5ml and 200mg/5ml (compare to Lorabid)


FLUOROQUINOLONES

· Gatifloxacin 200mg and 400mg tablets (Tequin)

MACROLIDES

· Azithromycin 250mg tablets (Z-Pak), 200mg/5ml pediatric suspension (Zithromax)
· Erythromycin Ethylsuccinate pediatric suspension 200mg/5ml (compare to EES granules)
· Erythromycin 250mg tablets, 250 and 333mg enteric coated, delayed release tablets (E-Mycin /Ery-tab)

· Erythromycin Ethylsuccinate/Sulfasoxazole pediatric suspension 200/600mg (Pediazole)
MISCELLANEOUS ANTI-INFECTIVES

· Clindamycin 150mg capsule, 75mg/5ml suspension (compare to Cleocin)
· Metronidazole 250mg tablets (compare to Flagyl)

PENICILLINS

· Amoxicillin 250 and 500mg capsule, 875mg tablet, 250mg chewable tablet, 125mg/5ml, 250mg/5ml and 400mg/5ml 

pediatric suspension (compare to Trimox/Amoxil)
· Amoxicillin/Potassium Clavulanate 500 and 875mg tablets, 200 and 400mg/5ml suspension (Augmentin), 
600mg/5ml suspension (Augmentin ES) 
· Dicloxacillin 250mg capsule, 80mg/5ml pediatric suspension (compare to Dynapen)
· Penicillin VK 250 and 500mg tablets, 250mg/5ml pediatric suspension 


SULFAS

· Trimethoprim//Sulfamethoxazole DS tablets 160/800mg (compare to Septra DS), 40/200mg/5ml suspension (Septra)
· Trimethoprim 100mg tablets (compare to Primsol)

TETRACYCLINES

· Doxycycline Hyclate 100mg tablets (compare to Vibramycin)
· Minocycline 50 and 100mg capsules (compare to Dynacin/Minocin)
· Tetracycline 250mg capsules (compare to Achromycin)

URINARY ANTI-INFECTIVES

· Nitrofurantoin 25 and 50mg capsules (Macrodantin), 100mg sustained-release capsules (Macrobid), 25mg/5ml suspension (Furadantin)
ANTINEOPLASTIC MEDICATIONS
(return to index)
· Azathioprine 50mg tablets (compare to Imuran)
· Methotrexate 2.5mg tablets (compare to Rheumatrix)
· Tamoxifen 10mg tablets (Nolvadex)
ANTIPARKINSON MEDICATIONS
(return to index)
· Benztropine 1mg tablets (compare to Cogentin)
· Bromocriptine 2.5mg tablets (Parlodel)
· Levodopa/Carbidopa 10/100, 25 /100 & 25/250mg tablets (compare to Sinemet)
CARDIOVASCULAR MEDICATIONS  (HEART/HIGH BLOOD PRESSURE)
(return to index)
ANTIANGINAL AGENTS     

· Isosorbide Dinitrate 10mg tablet and 40mg sustained-release capsule (compare to Isodil and Isodil Tembids)
· Isosorbide Mononitrate 60mg sustained-release tablets (compare to Imdur)
· Nitroglycerin Transdermal Patch 10 mg (0.4 mg/hr) (compare to Trans-Derm Nitro)
· Nitroglycerin Translingual Spray 400mcg/spray, 200 doses per canister (Nitroliqual Spray)
· Nitroglycerin sublingual tablets 0.3, 0.4, 0.6mg (Nitostat)
ANTIARRYTHMIC AGENTS

· Amiodarone 200mg tablets (Cordarone/Pacerone)
· Quinidine Gluconate 324mg tablets (compare to Quinaglute Duratab)
ANTIHYPERTENSIVES

ACE INHIBITORS / ACE BLOCKERS

· Captopril 12.5, 25, and 100mg tablets (compare to Capoten)
· Irbesartan 150 and 300mg tablets (Avapro)
· Lisinopril 5, 10, 20 and 40mg tablets (Zestril)
· Ramipril 2.5, 5, and 10mg capsules (Altace)
ALPHA 1 ANDREGENIC BLOCKERS

· Doxazosin 1, 2, 4, and 8 mg tablets (compare to Cardura)
· Methyldopa 250mg tablets (compare to Alodomet)
· Prazosin 1, 2, and 5 mg capsules (compare to Minipress)
· Terazosin 1, 2, 5, and 10mg capsules (compare to Hytrin)
ANTIADREGENIC AGENTS

· Clonidine 0.1mg tablets (compare to Catapres)
BETA ADRENERGIC BLOCKING AGENTS           

· Atenolol 25 and 50mg tablets (compare to Tenormin)
· Metoprolol 50 and 100 mg tablets (compare to Lopressor) 

· Metoprolol 25, 50 and 100mg sustained-release tablets (Toprol XL)
· Propranolol 10 and 40mg tablets, 60, 80, 120 mg sustained release capsules (compare to Inderal and Inderal LA)
CALCIUM CHANNEL BLOCKERS

· Amlodipine 2.5, 5 and 10mg tablets (Norvasc)
· Diltiazem 120, 180, 240 and 300mg sustained release capsules (Tiazac)
· Nifedipine 10mg capsules, 30, 60, and 90mg sustained release tablets (Adalat CC)
· Verapamil 80mg tablets, 180 and 240mg sustained-release tablets  (compare to Calan/Calan SR)
CARDIAC GLYCOSIDES

· Digoxin 0.125 and 0.25mg tablets (Lanoxin)
DIURETICS

· Chlorthalidone 25 and 100mg tablets (compare to Hygroton)
· Furosemide 20 and 40mg tablets (compare to Lasix)
· Hydrochlorothiazide  12.5mg capsules, 25 and 50mg tablets (HCTZ)
· Indapamide 2.5mg tablets (compare to Lozol)
· Spironolactone 25mg tablets (compare to Aldactone)
· Spironolactone/Hydrochlorothiazide 25mg/25mg tablets (compare to Aldactazide)
· Triamterene/Hydrochlorothiazide 37.5mg/25mg and 75mg/50mg tablets (compare to Maxzide)
REPLACEMENT ION THERAPY

· Potassium Chloride 8mEq and 20mEq sustained-release tablets (compare to Sko-K and K-Dur)
VASODILATORS

· Hydralazine 10 and 25mg tablets (compare to Apressoline)
CENTRAL NERVOUS SYSTEM MEDICATIONS
(return to index)
STIMULANTS (ADHD)

· Amphetamine 5, 10, 20 and 30mg tablets and 10mg XR, 20mg XR and 30mg XR capsules (Adderall,Adderal XR) C-II
· Dextroamphetamine 5mg tablet, 5 and 10mg sustained-release spansules (Dextrostat/Dexedrine SR) C-II
· Methylphenidate 5mg, 10mg, and 20mg tablets and 20mg sustained release tablets (compare to Ritalin/Ritalin SR) C-II
· Methylphenidate 18, 27, 36, and 54mg sustained release tablets (Concerta) C-II
ANXIOLYTICS (ANXIETY)

· Alprazolam 0.25 and 0.5mg tablets (compare to Xanax) C-IV
· Buspirone 10 and 15mg tablets (Buspar)
· Clonazepam 0.5 and 1mg tablets (compare to Klonapin) C-IV
· Diazepam 5mg tablets (compare to Valium) C-IV
· Lorazepam 1mg tablets (compare to Ativan) C-IV
SEDATIVES / HYPNOTICS (SLEEP AIDS)

· Chloral Hydrate 500mg/5ml syrup (compare to Noctec) C-IV
· Temazepam 15 and 30mg capsules (compare to Restoril) C-IV
· Triazolam 0.25mg tablets (compare to Halcion) C-IV
· Zolpidem 10mg tablets (Ambien) C-IV
CONTRACEPTIVE MEDICATIONS (BIRTH CONTROL)
(return to index)
· Condoms
· Ethynodiol diacetate/Ethinyl Estradiol 1mg/35mcg, 21-day pack (Demulen 1/35)
· Desogestrel/Ethinyl Estradiol 0.15mg/30mcg, 28 day pack (Desogen)
· Levonorgestrel/Ethinyl Estradiol 0.15mg/30mcg, 28-day pack (Levlen/Nordette)
· Levonorgestrel/Ethinyl Estradiol 6 tablets=0.05mg/30mcg, 5 tablets=0.75mg/40mcg, 10 tablets=0.125mg/30mcg, 28day pack (Tri-Levlen)
· Norelgestromin/Ethinyl Estradiol 6mg/0.75mg transdermal patch, 3/box (Ortho Evra)
· Norethindrone/Ethinyl Estradiol 1mg/20mcg, 21 day pack (Lo-Estrin 1/20)
· Norethindrone/Ethinyl Estradiol 1.5mg/30mcg, 21 day pack (Lo-Estrin 1.5/30)
· Norethindrone/Ethinyl Estradiol/Ferrous Fummarate 1mg/20mcg/75mg, 28 day pack (Lo-Estrin Fe 1/20)
· Norethindrone/Ethinyl Estradiol/Ferrous Fummarate 1.5mg/30mcg/75mg, 28 day pack (Lo-Estrin Fe 1.5/30)
· Norethindrone 0.35mg tablets, 28-day pack (Nor-QD/Micronor)
· Norethindrone/Ethinyl Estradiol 1mg/35mg, 28-day pack (Ortho-Novum 1/35 or Norinyl 1+35)
· Norethindrone/Mestranol 1mg/0.05mg, 28-day pack (Ortho-Novum 1/50)
· Norethindrone/Ethinyl Estradiol 0.5/0.75/1mg-35/35/35mcg, 28 day pack (Ortho-Novum 7/7/7)
· Norgestimate/Ethinyl Estradiol 0.18/0.215/0.25mg – 35/35/35mcg, 28-day pack (Ortho-Tri Cyclin)
· Norgestrel 0.075mg tablets, 28-day pack (Orvette)

· Norgestrel/Ethinyl Estradiol 0.5mg/0.05mg, 21-day pack (Ovral)
· Norgestrel/Ethinyl Estradiol 0.3mg/0.03mg, 28-day pack (Lo-Ovral)
COUGH SUPPRESSANTS / EXPECTORANTS
(return to index)
· Benzonatate 100mg capsules (compare to Tessalon Perles)
· Guaifenesin 600mg sustained-release tablets (compare to Mucinex)
· Guaifenesin 100mg/5ml syrup-4oz bottles (compare to Robitussin)
· Guaifenesin/Dextromethorphan 100mg-5mg/5ml, 4oz bottles (compare to Robitussion DM)
· Guaifenesin/Codeine 100mg-10mg/5ml-4oz bottles (compare to Robitussin AC) C-V
DENTAL AGENTS
(return to index)
· Chlorhexidine gluconate 0.12% solution, 473ml bottle (Peridex/PerioGard) 
· Sodium Fluoride 1.1% gel, 56gm tube (Prevident)
· Sodium Fluoride gel, 54gm tube (Prevident 5000 Plus)
· Sodium Fluoride pediatric solution 0.5mg/mL, 50ml bottle (Pediaflor)
· Stannous Fluoride 0.4% gel, 100gm tube (Gel-Kam)
· Triamcinolone 0.1% dental paste, 5gm tube (Kenalog in Orabase)
DIABETIC MEDICATIONS / SUPPLIES
(return to index)
INSULINS

· Humulin U, 10ml vial

· Insulin aspart injection (Novolog)
· Insulin, Glargine 10ml vials (Lantus)

· Novolin R, N, L, and 70/30, 10ml vials
SULFONYLUREAS / ORAL AGENTS

· Glimepiride 1, 2 and 4mg tablets (Amaryl)
· Glyburide 3mg micronized-tablets and 5mg tablets (Glynase/Micronase)
· Glipizide 5 and 10mg tablets (compare to Glucotrol)
· Metformin 500, 850mg, and 1,000mg tablets (compare to Glucophage)
· Rosiglitazone 2mg, 4mg, and 8mg tablets (Avandia)
· Rosiglitazone/Metformin 1mg/500mg, 2mg/500mg, and 4mg/500mg, 2mg/1000mg & 4mg/1000mg tablets (Avandamet)

SUPPLIES

· Alcohol, Isopropyl Pads, 100/box

· Accucheck Comfort Curve Strips, 50/box (for use with Accu-Check Blood Glucose Monitors only)
· Insulin syringes 0.5cc and 1cc (50unit and 100unit), 200/box

· Lancets 200/box
· Precision XTRA Blood Glucose Test Strips, 100/box (for use with Precision XTRA Blood Glucose Monitors only) 
ENDOCRONE / HORMONAL MEDICATIONS 
(return to index)
· Alendronate Sodium 10mg tablets, 35 and 75mg weekly 4-tablet packs (Fosamax)
· Cortisone Acetate 25 mg tablets (compare to Cortone)
· Dexamethasone 0.5 and 4 mg tablets (compare to Decadron)

· Fludrocortisone Acetate 0.1 mg tablets (Florinef) 

· Hydrocortisone 20mg tablet (compare to Cortef)
· Levothyroxine Sodium 0.025, 0.05, 0.075, 0.088, 0.1, 0.112, 0.125, 0.15, 0.175, 0.2, 0.3mg tablets (Synthroid)
· Methylprednisolone 4mg tablet, 21tablet Dose-pack (compare to Medrol Dose-Pak)
· Prednisolone 15mg/5ml syrup (Prelone)
· Prednisolone sodium 6.75mg/5ml syrup (Pediapred)
· Prednisone 1, 2.5, 5, 10 and 20mg tablets, 5mg/5ml syrup
· Propythiouracil 50mg tablets (PTU)
· Raloxifene HCL 60mg tablets (Evista)
· Testosterone enanthate injection 200mg/ml 5mL vial (Delatestryl®) C-III
· Thyroid, dessicated USP ½ grain, 1 grain and 1.5grain tablets (30,60 and 90mg) (Armour)
ESTROGENS /PROGESTONS

· Conjugated Estrogens 0.3, 0.625, 0.9, 1.25mg, 0.625mg/gm vaginal cream-42.5gm tube (Premarin)
· Conjugated Estrogens/Medroxyprogesterone 0.625/2.5mg and 0.625/5mg tablets (Prempro)
· Ethinyl Estradiol Transdermal Patch 0.05 & 0.1mg (Estraderm)
· Estradiol Transdermal Patch 0.025mg, 0.0375mg, 0.05mg, 0.075mg, 0.01mg/24hr—8/bx (Esclim)
· Estrafied Estrogens/Methyltestosterone 1.25mg/2.5mg and 0.625mg/1.25mg tablets (Estratest/Estratest HS)
· Medroxyprogesterone 2.5, 5 and 10mg tablets (Provera)
GASTROINTESTINAL MEDICATIONS (STOMACH)
(return to index)

ANTACIDS

· Calcium Carbonate 650 mg (260mg elemental Calcium per tablet)

BOWEL PREP’S

· Citrate of Magnesia, cherry flavor, 296ml bottle (compare to Citroma)
· Fleet’s Phospha-Soda 45ml bottle
· Polyethylene Glycol, 4 liter jug (Colyte)

H-2 BLOCKERS

· Cimetidine 400mg tablets (compare to Tagamet)
· Ranitidine 150mg tablets, 15mg/ml syrup (compare to Zantac)

MISCELLANEOUS

· Atropine/Hyoscyamine/Scopolamine/Phenobarbital 0.02mg/0.1mg/6.5mg/16.2mg tablets and elixir (compare to Donnatol)
· Chlordiazepoxide/Clindinium bromide 5mg/2.5mg capsules (compare to Librax)
· Dicyclomine 10mg capsules and 20mg tablets (compare to Bentyl)
· Diphenoxylate/Atropine 2.5/0.025 mg (compare to Lomotil) C-IV
· Hyoscyamine 0.375mg sustained-release tablet (Levbid)
· Metoclopramide 5, 10mg tablets, 5mg/5ml syrup (compare to Reglan)
· Misoprostil 200mcg tablets (Cytotec) (dispensed in btl’s of 100 only)
· Pancrelipase 4,500/20,000/25,000 capsules (Pancrease) 
· Simethicone 80mg chewable tablets & 40mg/0.6ml pediatric drops-30ml bottle (compare to Mylicon)
· Sucralfate 1 gram tablets (compare to Carafate)
· Sulfasalazine 500mg tablets (compare to Azulfadine)
PROTON PUMP INHIBITORS

· Lansoprazole 15 and 30mg delayed-release capsules (Prevacid)
· Rabeprazole 20mg tablets (Aciphex)
LAXATIVES / STOOL SOFTENERS
(return to index)
· Bisacodyl rectal suppository 10 mg (compare to Dulcolax)
· Bisacodyl 5mg enteric coated tablets (compare to Dulcolax)
· Docusate Sodium 100mg soft-gel capsules (compare to Colace)
· Fleets enema (Pediatric and Adult)
· Lactulose 10mg/15ml (compare to Cephulac/Chronulac)
· Polyethylene Glycol 3350, NF powder for solution, 527gram bottle (MiraLax)
· Psyllium powder, regular or sugar free (compare to Metamucil)
MIGRAINE MEDICATIONS 
(return to index)
· Beladonna/Ergotamine/Phenobarbital 0.2/0.6/40mg tablets (compare to Bellergal-S)
· Butalbital/Acetaminophen/Caffeine tablets 50mg/325mg/40mg (compare to Fioricet/Esgic)
· Butalbital/Aspirin/Caffeine capsules 50mg/325mg/40mg (Fiorinal) C-III
· Ergotamine/Caffeine 1mg/100mg (compare to Cafergot)
· Isometheptine/Dichloralphenazone/Acetaminophen 65mg/100mg/325mg (compare to Midrin) C-IV
· Sumatriptan 6mg Stat dose injection System (Imitrex)
· Sumatriptan 25, 50, and 100mg tablet (Imitrex)
· Zolmitriptan 2.5, 5mg tablet (Zomig)
MUSCLE RELAXANT MEDICATIONS
(return to index)
· Baclofen 10mg tablet (compare to Lioresal)
· Cyclobenzaprine 10mg tablet (compare to Flexeril)
· Methocarbamol 500mg (compare to Robaxin)
NARCOTIC ANALGESIC MEDICATIONS

(return to index)
· Acetaminophen/Codeine 325mg/30mg tablets, 120mg/12mg/5ml elixir-4oz bottles only (compare to Tylenol #3) C-III, C-V
· Hydrocodone/Acetaminophen 5/500mg tablets (compare to Vicodin) C-III, 10/500mg tablets (Lortab 10) C-III
· Meperidine 50mg tablet (Demerol) C-II
· Morphine sulfate 15 and 30mg sustained release tablets (MS Contin) C-II
· Oxycodone/Acetaminophen 5mg/325mg tablets (compare to Percocet) C-II, 5mg/500mg capsules (Tylox) C-II
· Oxycodone 10, 20, and 40mg sustained-release tablets (Oxycontin) C-II
· Propoxyphene/Acetaminophen 100mg/650mg tablets (compare to Darvocet N-100) C-IV
NASAL INHALANTS
(return to index)
· Fluticasone Nasal inhaler 50mcg, 120 doses/canister (Flonase)
· Oxymetazoline nasal spray, 15ml bottle (compare to Afrin)
· Sodium Chloride 0.65% Nasal spray, 45ml bottle (compare to Deep Sea)
NON-STERODIAL ANTI-INFLAMMATORY MEDICATIONS (ARTHRITIS/PAIN) 
(return to index)
· Aspirin 325mg tablet (plain or Enteric Coated) (compare to Bayer/Ecotrin)

· Ibuprofen 400, 600, and 800mg tablets, 100mg/5ml pediatric suspension-4oz bottle (Motrin)
· Indomethacin 25mg capsules (compare to Indocin)
· Ketorolac 10mg tablets (compare to Toradol)
· Meloxicam 15mg tablets (Mobic)
· Naproxen 375 and 500mg tablets (compare to Naprosyn)
· Piroxicam 20mg capsule (compare to Feldene)
· Rofecoxib 12.5, 25, and 50mg talbets (Vioxx)
· Salsalate 750mg tablets (compare to Disalcid)
OPHTHALMIC MEDICATIONS (EYE)
(return to index)
· Bacitracin/Polymixin-B ophthalmic ointment, 3.5gm tube (compare to Polysporin)
· Betaxolol 0.25% ophthalmic suspension, 10ml bottle (Betoptic S)
· Brimonidine 0.15% preservative-free ophthalmic solution-10ml (Alphagan P)
· Ciprofloxacin 0.3% ophthalmic solution, 5ml bottle (Ciloxin)
· Cromolyn Sodium 4% ophthalmic solution, 10ml bottle, (compare to Crolom)
· Cyclopentolate 1% ophthalmic solution, 15ml bottle (Cyclogyl)
· Dacriose ophthalmic irrigation solution, 15ml

· Dipivefrin  0.1% ophthalmic solution, 5ml bottle (compare to Propine)
· Dorzolamide 2% ophthalmic solution, 10ml bottle (Trusopt)
· Erythromycin ophthalmic ointment, 3.5gm tube

· Gentamicin ophthalmic ointment, 3.5gm tube, ophthalmic solution, 5ml bottle (Garamycin)
· Homoatropine 5% ophthalmic solution, 5ml bottle

· Latanoprost 0.005% ophthalmic solution, 2.5ml bottle (Xalatan)
· Mineral oil/Petrolatum ophthalmic ointment 3.5gm tube (compare to Lacrilube)
· Naphazoline/Antazoline ophthalmic solution, 15ml bottle (Vasocon A)
· Neomy./Polymyx./Bacitracin ophthalmic ointment, 3.5gm tube (compare to Neosporin)
· Neomy./Polymyx./Gramicidin ophthalmic solution, 10ml bottle (compare to Neosporin)
· Pilocarpine 1, 2, and 4% ophthalmic solution, 15ml bottles (compare to Pilocar) 

· Polyvinol Alcohol 1.4% ophthalmic solution, 15ml bottle (compare to Artificial Tears)
· Prednisolone 0.125 and 1% ophthalmic suspension, 5ml bottles (compare to Econo-Pred/Pred-Forte) 

· Sulfacetamide ophthalmic ointment, 3.5mg tube and 10% ophthalmic solution, 15ml bottle (compare to Sulamyd)
· Tobramycin 0.3% ophthalmic solution, 5ml bottle (compare to Tobrex) 

· Tobramycin/Dexamethasone ophthalmic solution, 5ml bottle, ophthalmic ointment, 3.5gm tube (Tobradex)
· Trimethoprim/Polymyxin ophthalmic solution, 10ml bottle (compare to Polytrim)
· Timolol 0.25 and 0.5% ophthalmic solution, 5ml bottle (compare to Timoptic)
· Timolol 0.25 and 0.5% ophthalmic gel-forming solution, 5ml bottle (Timoptic XE) 
· Tropicamide 0.5% ophthalmic solution, 15ml bottle (Mydriacyl)
ORAL GLAUCOMA MEDICATIONS

· Acetazolamide 250mg tablets (compare to Diamox)

OTIC MEDICATIONS (EAR)
(return to index)
· Acetic Acid 2% in Aluminum Acetate Otic solution, 60ml bottle (compare to Domeboro)
· Acetic acid 2%/Hydrocortisone 1% otic solution, 10ml bottle (compare to Vosol HC)
· Antipyrine/Benzocaine 54mg/14mg otic solution, 15ml bottle (compare to Auralgan) 

· Carbamide Peroxide 6.5% otic solution, 15ml bottle (compare to Debrox)
· Neomycin/Polymixin B sulfates/Hydrocortisone otic solution and suspension, 10ml bottle (compare to Cortisporin) 
PSYCHOTROPIC MEDICATIONS

(return to index)
ANTI-DEPRESSANTS

· Amitriptyline 10, 25, 100, and 150mg tablets (compare to Elavil/Endep)
· Citalopram  20 and 40mg tablets (Celexa)
· Desipramine 25 and 50mg tablets (compare to Norpramine)
· Doxepin 10 and 25mg capsules (compare to Sinequin)
· Fluoxetine 10mg tablets and 20mg capsules (compare to Prozac)
· Imipramine 10 and 25mg tablets (compare to Tofranil)
· Lithium Carbonate 300mg capsules, 300mg sustained release tablets (Lithonate/Lithobid)
· Nortriptyline 10 and 25mg capsules (compare to Pamelor)
· Nefazodone 100 and 200mg tablets (Serzone)
· Paroxentine HCl   10, 20,30, and 40mg tablets (Paxil)
· Sertraline 50 and 100mg tablets (Zoloft)
· Trazodone 50 and 100mg tablets (compare to Desyrel)
· Venlafaxine 25, 37.5, 75mg tablets, 37.5mg XR, 75mg XR & 150mg XR sustained release capsules (Effexor)
ANTIPSYCHOTICS

· Haloperidol 0.5, 2, 5, and 10mg tablets (compare to Haldol)
· Quetiapine 25, 100, 200 and 300mg tablets (Seroquel)
· Risperidone 0.25, 0.5, 1, 2, 3 and 4mg tablets (Risperdal)
· Thioridazine 25 and 50mg tablets (compare to Mellaril)
TOPICAL MEDICATIONS 
(return to index)
· Adapaline 0.1% cream-15 and 45gm tubes and gel-15gm tubes (Differin)
· Aluminum Acetate effervescent tablets 525mg, 12/box (Domeboro)
· Aluminum Chloride 20% topical solution, 37.5cc bottle (Drysol)
· Ammonium lactate lotion 12% 8oz bottle (compare to Lac-Hydrin)
· Bacitracin ointment 30gm tube

· Benzoyl Peroxide gel 5 and 10%, 42.5gm tube (Desquam-X)
· Clindamycin phosphate 1% solution-60ml bottle and gel-30gm tube (Cleocin-T)
· Clotrimazole 1% cream-30gm tube and solution-30ml bottle (compare to Mycelex/Lotrimin) 

· Coal tar/Sulfur/Salicylic acid shampoo, 7oz bottle (Sebutone)  

· Dibucaine 1% topical ointment, 30gm tube (compare to Nupracainal)
· Erythromycin 2% topical solution, 60ml bottle

· Erythromycin 3% - Benzoyl peroxide 5% gel, 46.6g jar (Benzamycin Gel)
· Eucerin topical cream

· Fluorouracil 5% cream, 25gm tube (Efudex)
· Ketoconazole 2% cream, 30gm tube (Nizoral)
· Hydroquinone 4% cream, 28.35gm tube (Solaquine-Forte w/SPF 15)
· Metronidazole 0.75% topical gel, 30gm tube (Metrogel)

· Moisture lotion 8oz bottle (compare to Keri lotion)
· Mupirocin 2% ointment-22gm tube, cream-15gm tube (Bactroban)

· Nystatin 100,000 unit cream-15gm tube and ointment-15gm tube (compare to Mycostatin)
· Permethrin 5% cream, 60gm tube

· Pimecrolimus 1% cream, 30 gram tube (Elidel)
· Podofilox 0.5% solution-3.5ml bottle and gel-3.5gm tube (Condylox)

· Povidone/Iodine solution (Betadine)
· Salicylic Acid plaster 40%, 2in.x 3in. pad (Mediplast), 17% topical solution, 14ml bottle (Duofilm/Compound-W)
· Selenium Sulfide 2.5% lotion, 4oz bottle, (compare to Selsun)
· Silver Sulfadiazine 1% cream, (compare to Silvadene)
· Terbinafine 1% cream, 24gm tube (Lamisil)
· Tretinoin 0.025%, 0.05% & 0.1% cream-20gm tubes, 0.025% gel-20gm tube (Retin-A)
· Zinc Oxide 40% diaper rash ointment, 113gm tube (compare to Desitin Diaper Rash Ointment)
CORTICOSTEROIDS, TOPICAL (STEROIDS)

  

Low Potency

· Desonide 0.05% cream, 15 and 60gm tubes (compare to Tridesilon)
· Fluocinolone 0.01% topical solution, 60ml bottle (compare to Synalar)
· Hydrocortisone 1% cream, ointment-30gm tubes and lotion-4oz bottle, 2.5% ointment-30gm tube

· Hydrocortisone 1%/Lactic Acid 5%, 4oz bottle (Lacticare)
 Medium Potency

· Fluocinolone acetonide 0.025% cream, 15gm tube (compare to Synalar)
· Hydrocortisone valerate 0.2% cream, 15gm tube (compare to Westcort)
· Triamcinolone 0.1% cream-15 and 80gm tubes, and ointment-15 and 80gm tubes (compare to Kenalog)
 High Potency

· Fluocinonide 0.05% cream-15 and 60gm tube, and ointment-15gm tube (compare to Lidex)

 

Very High

· Halobetasol propionate 0.05% cream-15gm tube and ointment-15gm tube (Ultravate)
VAGINAL / RECTAL MEDICATIONS
(return to index)
· Bisacodyl rectal suppositories 10 mg (compare to Dulcolax)
· Clindamycin 2% vaginal cream, 40gm tube with 7 applicators (Cleocin)
· Clotrimazole 1% vaginal cream, 45gm tube with 7 applicators (compare to Gyne-Lotrimin/Mycelex 7)
· Conjugated Estrogens 0.625mg/gm vaginal cream, 42.5gm tube with applicator (Premarin)
· Fleets enema (Pediatric and Adult)

· Hydrocortisone 1%/Pramoxine 1% topical foam aerosol, 10gm canister (Proctofoam HC)
· Hydrocortisone 25mg rectal suppositories (compare to Anusol HC)
· Hydrocortisone 2.5% rectal cream, 30gm tube

· Metronidazole 0.75% vaginal gel, 70gm tube with 5 applicators (Metro-Gel)
· Prochlorperazine 25mg suppositories (compare to Compazine)
· Promethazine 12.5 and 25mg suppositories (compare to Phenergan)
· Terconazole 0.8% vaginal cream, 20gm tube with 3 applicators (Terazol 3), 0.4% vaginal cream, 45gm tube with 7 applicators (Terazol 7)
VITAMINS / MINERAL SUPPLEMENTS
(return to index)
· Calcium Carbonate 650mg (260mg elemental Calcium per tablet)
· Cyanocobalamin 1000mcg/ml injection, 1ml vials (B-12)
· Ferrous Sulfate 325mg tablet (Iron)
· Ferrous Sulfate drops 15mg elemental iron/0.6ml, 60ml bottle (compare to Fer-in-Sol)
· Folic Acid 1mg tablet (compare to Folate)
· Multivitamins w/ Ferrous sulfate 10mg/ml pediatric drops, 50ml bottle (compare to Poly-Vi-Sol)
· Niacin 100 and 500mg tablets and 250mg and 500mg sustained release capsules (*NOT* equivalent to Niaspan)
· Niacin 500 and 1000mg sustained release tablets (Niaspan)
· Potassium Chloride 8mEq and 20mEq sustained-release tablets (compare to Sko-K and K-Dur)
· Prenatal Vitamins (pregnant/lactating mothers only) (Natalcare Plus)

· Pyridoxine 50mg tablets (Vitamin B-6) 

· Thiamine 50mg tablets (Vitamin B-1)
UNCLASSIFIED (OR MISCELLANEOUS) THERAPEUTIC AGENTS 

(return to index)
· Acetaminophen 160mg/5ml elixir – 4oz bottle, 80mg/0.8ml pediatric drops-15ml bottle, 325mg tablets, 120 and 650mg rectal suppositories (compare to Tylenol)
· Bethanechol 25mg tablets (compare to Urecholine)
· Clomiphene 50mg (compare to Clomid)
· Epinephrine 0.3mg auto-injector (Epi-Pen)
· Epinephrine 0.15mg auto-injector (Epi-Pen Jr.)
· Hydroxychloroquine 200mg tablet (compare to Plaquenil)
· Ipecac syrup, 30ml bottle
· Methylergonovine 200mcg tablet (Methergine)
· Oxybutinin 5mg tablet (compare to Ditropan) *****NOT XL*****
· Penicillamine 250mg capsule (Cupramine)
· Pentoxifylline 400mg (compare to Trental)
· Phenazopyridine 100mg tablet (compare to Pyridium)
· Quinine Sulfate 260mg tablet
· Tolterodine tartrate 2 and 4 mg extended release capsules  (Detrol LA)
· Tramadol 50mg tablet (compare to Ultram)
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